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Appendix E
Material Properties
LNG Materials & Fluids Data JO04 STAINLESS STFFEL
Tensile Strength
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to convert to multiply by

°F K Ty = (¢, P + 459.67)/1.8

on

102 psi MPa 6.8948

(1) The annealed curve represents about seventy measurements, and the
cold-worked and weld-metal curves each represent about fifteen measure-
ments. Minimum annealed values are about 15 percent below plotted curves,
while minimum values for the cold-worked and weld-metal cases are at most
3 percent below the curves.




v Materials & Fluids Data F04,304L, 304, 304LN STAINLESS STEFLS
Tensile Yield Strength
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to convert o multiply by
°F K Ty = (top *+459.67)/1.8
10° psi MPa 6.8948

(1) AISI-304 curves are best fits of about 100 low-temperature measurements
of annealed bar specimens and about 30 low-temperature measurements of an-
nealed sheet or plate specimens. Minimum values range 10 to 20 percent below
the plotted values. The cold-rolled curve is an average fit of both longitudinal
and transverse data from one source (about 20 low-temperature measurements).

{(2) The AISI-304 compression-yield-strength curve was best fitted to data from
two studies. Minimum values of these data are about § percent below the plot-
ted values.

(3) The AISI-304L curve for the annealed condition was best fitted to about 75
low-temperature measurements. Minimum values range up to 5 percent lower
for the annealed bar and 10 to 40 percent lower for the annealed sheet (0.040-
0.125-in thick). The cold-rolled data are from 0.063-in sheet, from one study.

(4) The AISI—-304N curve was best fitted from two data sources. Minimum
values are about five percent below plotted values. Samples of Read and Reed
had transverse orientations. AISI-304LN data were from a single source.

(5) The AISI-304N alloy contained 0.12 weight percent nitrogen and 304LN,
0.13 percent.
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SARNDMEYER STEEL CONMBPARNY
STAINLESS STEEL PLATES AND PLATE PRODUCTS

10007 SANDMEYER LANE « PHILADELPHIA, PA. 19116 « 215464-7100

CERTIFIED MATERIAL TEST REPORT

CEATIFICATE OF YEST

WE CERTIFY THAT THE CHEMICAL

AMALYSIS AND MECHANICAL TEST 1978-41

AESULTS APPEARING 1N THIS CER- - v
MILL ORODER NO.

TIFICATE ARE CORRECT AND TRUE
TO THE BEST OF QUR KNOWLEDGE
AN BELIEF,

RN -
SEHOMEYER STEEL COMPANY N March 25, 1¢81
;,/1/“"‘ /,::*3 DATL 2 i
pe -
it ’;‘",!-“7 i ol ”

ORI COl RO EF A G E 7 7 7]
7 -

i 2 P79 O 0 DR % s
MATERIAL SPECIFI
ASME SA 240 HRAP

HEAT NO. Qry. SIZE GRADE PLATE NUMBERS
o
-
o g e o - . . o ¢ - -
=1 657200 1 Pe1/UT 100" x 2 304 hhos
2
)

HEAT MO, [9 BAN # 5 Si i CR B cu cO [
3
£
%m .
et
g1 657260 L0620 1,711 .026] .003] .55 | E.04 18.340 .32 1 .29 .19(¢ .080C
b . =
(]

Hoat No., Yield Tenule Elong. Fed% fHardness tdardenabitity Bend
w0
3
¢
o —_ - N
g1 657260 38,300 65, . 00 71 Ri/PE
z 1bs/2" RS T

SV ITPT (3T PIIIT AT TR e - - ey A ST e - -

) u\,ul)it\)l A1 ALt - J B i 9 A T N R . ”‘)443 ’.\‘
& MATERTAL HMELTED By CRUTiD . SN ARk e B
G0 ARE FaTUTALINED . A% o 1 ’
@0




i g i 39vd vk
’ ,m..wma»oo;@u BY4 mo,,wmu&av@» BYs Uf POUIDIUGD ST (D8II0D D 364081y 8acgd-oly ity A mmkmw&
i 7 A S
Srpre-> \ Se81| ‘2z AN sadx3 UOISSIL
. 07y J81s8UD ‘BIIASSILOD
s11gng ARION ‘a¥OaTIM WISIMET
9¢0° 9§y 99°¢1l #g® 226° 9we T0°0  180° g1 bgg0f i@ 1
N iN 83 ig e ¢ N J 1v3H ) W3,
wssx SIGCATYNY 270v7 ¥z¥x
cpoyselly SisSAjeuy 2(pe 5,483 |9
a/4d
¥ 0&1 L9 85 oo0ngEe 00es8g Ll gie BEIOE 000E*C2e ¥ 0000°1ll X 0082°2 %
) &% RERCILIN IR ST S TEd HLS TSNS AR 1835 iVEH NOILNDSIC w3
™ ™
Mﬁk\a -~ ® <3, V@i% e /«0 fﬁw;}/ cw«ii g 7 8
mr o, oA SRS AT [ 608vEHO NMOLSONNOA |
i : IAY QUOMNYOD 00L€
05 HMO9N3Z % 0713M NMOLSINNOA WL
bL=0y2 ¥ WLSY dYYH pog | .
| SNOLLYDIHIS3dS ONY 3dAl m 010108 |
teGhivt g 1=Cn6
UV HIWOLSND IGODY/L BITWON IGO0 YIWOISND
BLEEBL YV ‘BIVONYOHL
08=21=0% P~ ey, pvo vhoggp) R £2n11
WAL V| s _is o remoeg =
e oy FE N AP TSNS TN TR, -




. . < .
k\ e s,m%k e o AL L SR e fpw ko

7% N s . o
e L R R %“{M@J‘ﬁ’“ Cnn il &, ;}

the AWS E316L Weldments.

- /A

Table 3. Tensile Properties o

Yield Strength, Ultimate Tensile Elongation Reduction

Weldment Ferrite  Temp. 0.2% Offset Strength in 4-d of Area

No. % K MPa(ksi) MPa(ksi) % %
1 .13 295 392 (56.9) 535 (77.6) 38 58
" 76 659 (95.6) 983 (143) 19 28

" 4 694 (101) 1222 (177) 20 28

2 4.1 295 396 (57.5) 552 (80.1) 35 57
. 76 657 (95.3) 1064 (154) 30 32

" 4 798 (116) 1331 (193) 38 42

3 8.5 295 452 (65.6) 578 (83.9) 45 63
" 76 753 (109) 1183 (172) 20 42

f 4 886 (129) 1294 (188) 28 32

4 10.1 295 429 (62.3) 590 (85.6) 38 66
" 76 725 (105) 1203 (175) 40 32

: 4 881 (128) 1373 (199) 38 47

5 1.2 295 405 (58.8) 555 (80.6) 32 56
" 76 680 (98.7) 914 (133) 12 24

" 4 924 (134) 1364 (198) 32 40

6 6.5 295 509 (73.9) 609 (88.4) 26 52
" 76 793 (115) 1261 (183) 55 34

! 4 936 (136) 1325 (192) 36 32

7 9.7 295 441 (64.0) 564 (81.9) 46 64
; 76 736 (107) 1179 (171) 58 48

. 4 817 (119) 1369 (199) 39 54

8 7.3 295 412 (59.8) 585 (84.9) 51 51
" 76 678 (98.4) 1175 (171) 57 48

¢ 4 792 (115) 1263 (183) 40 46

9 67 295 343 (49.8) 514 (74.6) 48 59
" 76 639 (92.7) 996 (145) 30 30

. 4 745 (108) 1157 (168) 26 26

10%* 2.2 295 417 (60.5) 597 (86.6) 44 55
: 76 711 (103) 1250 (181) 46 29

: 4 847 (123) 1158 (168) 26 26

*AWS E316 electrode.
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?ﬁ{’; K&Y Mekay Grade Typical Typical
rop o . AWS Grade Mechanical Properties Deposit Major Specifications (2) Application Dala
Slainless \dontiticati and Ferrite Level Analysis
ontification {1) Wald D it o
Si@@g of We 8posi b
Electrodes McKay 310 Tensile Strength 86.000 psi ¢ 013 AWS A5.4 Atmy 57-203-6A For Type 310, and straight chromium
N AWS E310 Yield Strength 63.000 psi Mn— 2.25 AMS 5695 staintess and dissimifar metals The high
{Q@ nimugﬂ} Coatings: Elongation in 2 40% Si 0.50 Mil-E 222002 alloy content will withstand normal dily-
AC-DC Cr—26.2 Mil-E-6844A tion and retain austenitic structure
OC time Ni—21.0 ASME SFA 5.4
Ferrite Number 0
MeKay 310 H Tensile Streagth 118,000 psi C— 0.40 High carbon modification of the Type 310
AWS E310H Yield Strength 90,000 pst Mn— 2.25 analysis used for casting repair
Coatings Elongation in 27 28% Si— 0.40 AWS A5 4
AC-DC Cr—26.2 ASME SFA § 4
DC Lime (3) Nr—21.4
Ferrite Number 0 :
}
McKay 310 Cb Tensile Strength 90.000 psi C— 0.10 Applications simifar to those of Type 310 |
£ 310Ch Yietd Strength 65.000 psi Mn— 2.10 except that columbium addition improves
Coatings: Elongation in 2 35% Si— 0.45 AWS AS 4 COrrosion resistance
AC-DC (3) Cr-—26.0 : ASME SFA 5.4
DC Lime (3} Ni—21.0 :
ferrite Number ... . . i Cb--- 0.85
MeKay 310 Mo Tensile Strength ... . 90,000 psi C— 0.10 Applications simitar to Type 310. Moiyb-
AWS E 310 Mo Yield Strength ... . 65,000 psi Mn— 2.10 denum addition improves high tempera-
Coatings: Elongation in 2 . ... ... 39% Si— 0.45 AWS AS.4 ture creep properties
AC-DC Cr—26.0 ASME SFA 5.4
0C Lime (3} Ni—~21.0
Ferrite Number 4 Mo— 2.25
HeKay 312 Tensile Strength ... 115,000 psi G 0.10 AWS A5.4 Welding Type 312 materials. Exceltent for
AWS E312 Yield Strength 95,000 psi Mn— 1.30 AMS 5785 dissimilar metat joining.
Coatings: Elongation in 2 .. 25% Si— 0.60 Mil-E-6844A
AC-DC Cr—29.0 Mil-E-22200/2
DC Lime (3} Ferrite Number .. 25FN Min. Ni— 9.0 ASME SFA 5.4
fickay 312 Mo Tensile Strength ...... 120,000 psi G 0.10 Similar to McKay 312 except that the
AWS None Yield Strength ...... . 95,000 psi Ma-— 1.70 molybdenum content increases the
Imprinted: 312 Mo flongation in 2 ... ... 29% Si 0.60 strength and creep resistance of the ds-
Coatings: Cr—-29.0 posit. Often used for joining dissimilar
AC-DC (3} Ni— 9.0 metals.
DC Lime (3} Ferrite Mumber 25FN Min Mo 2.0
HeKay 316 Tensile Strength .. .. 85,000 psi G~ 0.05 AWS AS.4 For welding Type 316 steel. Applies
AWS E316 Yield Strength ... ... 68.000 psi Ma— 1.85 AMS 5691 where increased high temperature corro-
Goatings: Elongation in 2 . 45% - OuPont 8190 sion resistance of molybdenum-bearing
AC-DC Ce—18.0 Mil-E-22200/2 steels are necessary
BC Lime Hi-—13.0 ASME SFA 5.4
Ferrite Humber o AFN Mo~ 2.15
Helay 318 HF Tensite Strength 85,000 psi G 0.04 Specially balanced chemisiry for use in
AWS £316 Yield Strength .. 65,000 pst bn-— 1.20 those applications where engmeering
Coatings: Elangation in 27 . 40% Si— 0.35 AWS A5.4 specifications reguire Ferrite Mumber in
AC-DC (4) Cr-—19.3 ASME SFA 5.4 excess of 5.
DG Lime (3) Ferrite Number . .. 8FN Ni-11.5
DeT bDeT 8N Ko— 2.35
Y}ﬁ/ Lt d MeHay 3161 Tensite Strengih 82,000 psi We!dmg Type 3161 mateniat. Properties
i ﬁ% AWS E316L Yield Strength .. 61.000 psi I;\\AWS AS.4 . similar to Type 316 with added corrosion
P N TN v Coatings: Elongation in 2 L 42% #-E-22200/2 resistance
S vt é@ e Ao o= W DuPont 820/M
a2 DG Lime wo § & i 3.2 ASME SFA 5.4
O Bw Ferrite Number OFt fho— 2.25
Kﬁn %) %"&@g %Q & . - - — -
P ) FEo ﬁfg Kiyo-Kay 316L Charpy V-Notch G 0.025 Specially selected and processed lots
v AWS £316L Properties at Mn-— 2.1 Weld metal exhibits more than 15 muis
Coating ~320F (-196C) Si— 0.030 AWS A5.4 lateral expansion when tested at ~320F
RS 3 DC Lime irnpact Strength 35 it. ibs Cr—177 ASME SFA 5.4 {--196C)
T ggﬁéf 16 tang g | Lateral Expansion 22 rois Ni—13.6
s Mo— 2.1
o 3k 0>
Melay 316L-HF Tensile Strength 85.000 psi C 0.03 Specially balanced chemistry for use in
AWS E316L. Yield Strength .. 66.000 psi Mn-— 1.0 these applications where engineering
Coatings Elongation in 27 41% St 0.35 AWS A5.4 specifications require Ferrie Number i
AC-DC (4} Cr——19.5 ASME SFA S 4 excess of §
DC time (3 Ferrite Number 10FN Ni—11 6
Der BeT 9FN Mo— 225
MeKay 317 Tensite Strength 95.000 ps: C--- 0.06 AWS A5 4 increased motybdenum content resuits in
AWS E317 Yigtd Strength 70.000 psi Mn-~ 1.80 DuPont 819C higher tensile strength. better corrosion
Coatings Elongation in 2° 33% Si— 0.45 & 822B resistance and improved high tempera-
AC-DC Cr——18 4 ASME SFA 'S & ture creep strength
DC Lime (3} Ni—136 Mil-E- 2220072
0CT (3) Ferrte Number AFN Mo— 3.3
{1)Electrodes are Imprinted with the AWS class unless otherwise indlcated.
Electrodes produced to Military Specilications are marked as required by the Mititary Specification.
{2)Some spscifications require sdditional testing and documentation at the time of siectrode production.
12 (3)Avallable on spocial order basts. Consult Custormer Services for pricing and minimum esdas guantithon.

{DRanded (PFratactod) tnrk Matartal
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MATERIAL TEST REPORT

Welding Products Division
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Your Order No. 29958
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PO BOX 500 ,
- Our Qrder No, 04245-01
BATAVIA, IL 60510 Date Shipped 11482
Material Description and Specifications
ltem Weight, Ib. Size, in Classification Coating
! 60 1/8 x 36 ER316L Bare Wire
2 :
3
4
5
6
ltem Heat No. Lot No. Specification
; 43024 32110 ANS A5.9-77: ASME SFA5.9
3
4
( 5
6

Typical Chemistry TYPICAL WELD METAL

[ TN A B

6

tem] %C | %Mn | %P | %S | %5 | %Cr % Ni | %Mo | BCu | %Y 9WhtTal Fervite
11,01911.70 |.020].010 .45 | 18.9112.64 2.2 200 .05 .03 6.5 FN

Typical Mechanical Properties

ltem} Tensile, psi| Yield, psi [% Elong.

Charpy V-Notch Impact, ft.1b.

For Notarization

’

Form TM-410 Rev. A

Tm

We hereby certify that the above product has been
classified in accordance with the listed specifications
and conforms to all applicable requirements thereof.
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ATTN:
P.0. Box 500

Fermi Natl. Acceleratory Laboratory
Acct. Dept.

Batavia, IL 60510

1/11/82

Welding Products Division

£.0. Box 1509

York, Pa. 17405
Telephone: 717-645-7581
Telex: 84-0428

gz@ [ % Cov - %%
m{pﬁx@&f’%@
Your Order No. 29058
Marked For
Our Order No.  (04245-01
Date Shipped  1/5/82

(;Jz@w‘g@vmﬂ
ggﬁm & émékbggngﬁg%ﬁ

Material Description and Specliications

ltem Weight, |b. Size, in Classification Coating
1160 1/16" x 36" ER316L Bare Wire
2
3
4
5

ltem Heat No. L.ot No. Specification
; 42165 31125 AWS A5.9-77; ASME SFAL. O

°3
4

{ 5

Chemical Analysis: TYPICAL WELD METAL

ttem] % C % bin % P % 5 % Si % Cr % Ni % Mo | % Cu (%Cbefa) %V
11.01911.70 |.0201.010}.45 118.9 112.6 12.2 201,037 .05 5 FN Ferrite
2
3
4
5

Typlea! Mechanient Properties

ftern] Tensile, psi| Yield, psi | % EL | % RA Charpy V-Notch Impact, ft. ib.
1
2
3
4
5
We hereby certify that the above product has been
classified in accordance with the listed specifications
dle and conforms to all applicable requirements thereof.
<\ . Sworn and Subscribed before me this e day of ﬁ@g“
19
Notary Public

My commission expires ...

Spring Garden Twp. York Co.

Authorized Signﬁtur[efl / ’

Form TM-113 A
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? MATERIAL TiEST REPORT

5/21/81 "

Welding Products Division
P.O. Box 1509

York, Pa. 17405

Telephone: 717-845-7581

Telex: 84-0428
‘ . Your Order No. 18806
F@Y’ﬂ'ﬂ 1 ab o ) Marked For
| Attn: Accounting Department
i P.0. Box 500
o t . Our Order No. 89055
: Batavia, IL 60510 Date Shioped 5/22/81
Material Description and $pecifications
ltern weight, Ib Size. in “ Classhcation Coating
4 60 5/32" ‘ £316L-15 DC Lime Kryo-Kay
2 . :
3
4
tem Heat No *% Lot No*% : Specification Lab Test No.
ﬁ 35996 2217889 AWS A5.4-78: ASME Section II, Part C 9076-5092
2 o SFA5.4 (1980 Edition) Winter 1980
3 : Addenda
s » ANST B31.*1-78
@?xemicai Analysis: ACTUAL WELD METAL
T T T ek [ B | %S | %S| %Cr | %N | mo | wv | wCoqTa %11 %Cu
- 0371 2.12 1013 012 1 .251017.95 (13,67 (2.24 117 .03 .03 .13
2
4 ' Ferrite (Magna Gage) O FN
Mechanicol Properties CHARPY_V=NOTCH IMPACTS @ -320°F (As Welded)
ceml Tensts, ps | Yield. pst | % EL | % RA Lateral “Ductile
» Specimen No. Ft, Lb. Expansion, in. Fracture
2 . 1 37.6 .026 95
3 . 2 40.5 - .028 95
P ' 3 37.6 .025 g5
? *Impact testing was performed to the requirements of ANST B31.3 @ -320YF on
specimens removed from test plates welded in accordance with AWS A5.4-78.
**Fach container is identified by heat and lot number.
A1l Welding Done With DCRP.
We heredy certly that the above malenat Mas been
tested i accordance «ith the histed specilications and
Vw” confarms Lo all apphcable requirements thereof.
i Sworn a9 Subscrnbed before me this ... day of  * 4= TELEDYMNE MCKAY
. ST 7 :
. e 2 Dl
T My COMMISSION expires e’ Spring Garden Twp Yoru Co Authoriied Sigrature '

Form Th-169.
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Y \ Welding Products Division

PO Box 1509

York, Pa. 17405
Telephone 717-845-7581
Telex: 84-0428

LR
7 STEY

| Your Qrder No. 18806
Fermil ab Marked For

@ @meQ xﬁm&«#%

Attn: Accounting Depaktment
P.0O. Box 500
) - Out Order No. 89055
; Batavia, IL 60510 Date Shipped 5/22/81
Material Description and Specifications
fter Weight, Ib Size T Casstication Coatirg
1 60 5/32" £3160L-15 DC Lime Kryo-Kay
2
3
4
fem Heat Np *% Lot No** Seecificalion Lab Test No
i 35996 2217889 AWS A5.4-78; ASME Section 11, Part C 9076-5092
2 SFAS5.4 (1980 Edition) Winter 1980
3 Addenda
4 ANST B31.%1-78
Chemical Analysis: ACTUAL MELD METAL
ftem| % C | aMn | %P | %S LS| %G | %N | %Wo | %V | sCbdTa GTi %Cu
Y -037]2.12 1013 012 | .251(17.95 13,67 |2.24 11] .03 030 .13
2
3
Ferrite (Magna Gage) 0O FN
Jlechanicat Propertes CHARPY. V-NOTCH TMPACTS @ -320°F (As_Velded)
o Tansan ng | Yeeid pst | % EI | % B A Lateral “Ductite
, Specimen No. Ft. Lb. Expansion, in, Fracture
- 1 37.6 .026 95
3 Z 40.5 .028 95
: 3 37.6 .025 95
*Impact testing was performed to the r@quirem@nts of ANSI B31.3 @ -320°F on
specimens removed from test plates welded in accordance with AWS A5.4-78.
**fach container is identified by heat and lot number.
A1l Welding Done With DCRP.
We heredy certfy that the above matenal ras bear
lesied in accordance &ih the histed specdications and
Y“1 1 conforms 1o alt apphicable requirtements thereof.
Sworn a 3 Subscnbed be'ore me this . day of TELEDYMNE MCKAY
T e A RIS, ¥ Yy
My COMMIES N @XPHES e . Soning Garden Tuo Yo' Co Auinsrzen Sgratle

Form TAR-169




MATERIAL TEST REPORT 5/21/81

Welding Products Division

P.O. Box 1509
York, Pa. 17405

w@,&ﬁ,pﬁ L @;\y <. Lﬁ:ﬂ [Cp— é,/wﬁﬁj;w @‘@ Tefephone: 717-845-7581

L
S
i (fvjﬁgﬁb%;%ha%m
.
Fermilab

Attn: Accounting Department
P.0. Box 500
Batavia, IL 60510

Telex: 84-0428

Your Order No. 18806
Marked For

Our Order No. 89055
Date Shipped  §5/22/81

Material Description and Specifications

!Ien:) woight, 1b Size ' ‘Classitication ) Coaling

il 60 1/8" E316L-15 DC Lime Kryo-Kay

5 , ‘

3

4

ttern Heat No %k Lot No k% Specification Lab Test No
vl 35996 2217901 AWS A5.4-785 ASME Section 11, Part C 9076-5094
2 SFA5.4 (1980 Edition) Winter 1980

3 Addenda

4} ANST B31.%1-78

i

Chemical Analysis: ACTUAL WELD METAL

e} % C | S Mn | %P | %S | %S| %Cr % Ni % Mo | %V I % CbadTa 911 pANY!

; L02812.10 1,017,010 .24 117,78 113.84 1 2.301.12 .03 .03 17

ég Ferrite (Magna Gage) 1.2 FN

P .

Machanical Properties CHARPY V-NOTCH IMPACTS @ -320°F (As_Welded)
Hewh| Tensile. pst| Yield. pst | % EI | % 34 - Lateral “Ductile
1i Specimen No. Ft. Lb, Expansion, 1in. Fracture
2. 1 44,8 .028 . 99

3 2 52.8 029 99

al 3 47.7 ,026 99

ATl Welding Done DCRP,

ril

Sworn and Subscnbed before me thus . day of

.19 o

Notary Fubhe
. SP1NG Garden Twp York Co

1y COMMISSION exPires.

[**Each container is identified by heat and lot number.

*Impact testing was performed to the requirements of ANSI B31.3 @ -320°F on
specimens removed from test plates welded in accordance with AWS A5.4-78,

We hereby cerlify that the above material has been
tested in accordance with the hsted scecificatsons and
conforms to all applicable requirements thereol.

FTELEDYNE McKAY

/Asfggijl,, 7 2

Authorized Signature

Form TM-169




MATERIAL TEST REPORT

5/21/81

Welding Products Division

P.O. Box 1509

York, Pa. 17405
Telephone 717-845-7581
Telex: 84-0428

. Your Order No. 18806
Fermilab Marked For
Attn: Accounting Department
P.0. Box 500 Out Orcer No. 89055
Batavia, IL 60510 Date Shipped  5/22/81
Material Description and Specifications
Itery Weight, 1b Size.n ~Llassihication Coaling
1 60 1/8" £316L-15 DC Lime Kryo-Kay
5 .
3
4
ltem Heat Ne ¥k Lot No*k Specification Lab Test No
11] 35996 2217901 AWS Ab,4-78; ASME Section II, Part C 9076-5094
2 SFA5.4 (1980 Edition) Winter 1980
3 Addenda
4 ANST B31.%1-78

Chemical Analysis:

ACTUAL WELD METAL

Mechanical Properties

lterpf % C % AN G P % 8 % S % Cr % Ni % Mo G V % Chu Ta ‘",”,T'i Q{Cu
; 028/ 2.10 |.017] 010 .24 (17,78 (13.84 | 2.30 .12 .03 .03 17
3
N Ferrite (Magna Gage) 1.2 FN
i
|

CHARPY V-NQTCH IMPACTS @ -320%F

(As Welded)

Herh| Tensie, psi| Yield. pst | % €1 | % 34 - Lateral YDuctile
. Specimen No, Ft. Lb. Expansion, in, Fracture
2 ! 44.8 .028 99
3 2 52.8 .029 99
. o 3 47.7 .026 99

A1l Welding Done DCRP.

! 1

|
‘Sworn and Subscribed before me ths

e @Y 01

A9

],,__,V__,,M_M,_M__N_

. Notary Pubhic

1§

. Spring Garden Twp York Co

I**Each container is identified by -heat and lot number.

*Impact testing was performed to the requirements of ANSI B31.3 ¢ -320°F on
specimens removed from test plates welded in accordance with AWS A5.4-78,

We hereby certty that the above matenal has been
tested in accordance with the listed soecifications and
conforms o alt applicable requirements thereof

F=TELEDYNE MCKAY

AuthonzZed Signalure

{\1)’ COMMISSION EXPIEs
{

Form Th-360-.



